
 



 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune  

CONTENT: EXECUTIVE SUMMARY 

Sr. No Particulars Page 

1.0 Introduction 1 

1.1 Selection of the Site 1 

2.0 Raw Material 4 

2.1 Cane and Bagasse 4 

2.2 Steam 5 

2.3 Power 5 

2.4 Water 5 

2.5 Manpower 6 

3.0 Process 6 

3.1 Technical Features proposed expansion activity 9 

4.0 Environmental Aspects: Air Pollution 9 

4.1 Water pollution 10 

4.2 Solid waste generation and management 12 

5.0 Baseline Environmental Conditions 13 

5.1 Land Use 13 

6.0 Impact Assessment 14 

6.1 Air Dispersion Modelling 14 
[...]
requirement will be 1.5 MW which will be purchased from state electricity board. 

 

Table 4: Power requirement 

Sr. No. Particulars Requirement Source 

 During Season 

1. Power (Sugar + Distillery) 6.5 MW In-house (Captive) 

 During Off-Season 

2. Power (Distillery + Sugar unit – 

miscellaneous purpose) 

1.5 MW In-house (Captive)/State 

Electricity Board 

 

2.4  Water 

The water requirement for the project will be met from Bhima River. Water will be required for 

domestic, process and utility purpose. The mill is having water drawl permission for 160000 

cubic meter per annum. Daily fresh water requirement for the proposed sugar and distillery 

unit will be around 103 m3⁄d and 417 m3⁄d respectively. Considering overall fresh water 

availability, the mill will not face any problem of water.  

  



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune 

 Page 6 of 28 
    6 of 28 

2.5    Manpower 

Existing: permanent 133 + Seasonal 214 = 347  

For Proposed expansion: permanent 125 + seasonal 239 = 364 

Total:-711  

 

3.0 THE PROCESS 

SUGAR UNIT 

The major units of operations of sugar mill are given below- 

 Extraction of Juice -The sugarcane is passed through preparatory devices like knives 

for cutting the stalks into fine chips before being subjected to crushing in a milling 

tandem comprising 5 Nos mill tandem of 3 and 2 TRPF each. In the best milling practice, 

more than 95% of the sugar of cane gets extracted into the juice. 

 Clarification-The treated juice on boiling fed to continuous clarifier from which the 

clear juice is decanted while the settled impurities known as mud is sent to rotary drum 

vacuum filter for removal of unwanted stuff called filter cake. It is discarded or returned 

to the field as fertilizer. 

 Evaporation-Clear Juice is evaporated from 15o Bx. to 60o Bx. in evaporator 

 Pan boiling -The syrup is again treated with sulphur dioxide before being sent to the 

pan station for crystallization of sugar. Crystallization takes place in single-effect 

vacuum pans, where the syrup is evaporated until saturated with sugar. At this point 

“seed grain” is added to serve as a nucleus for the sugar crystals, and more syrup is 

added as water evaporates. 

 Centrifugation-The massecuite from crystallizer is drawn into revolving machines 

called centrifuges. The perforated lining retains the sugar crystals, which may be 

washed with water, if desired. The mother liquor “molasses” passes through the lining 

because of the centrifugal force exerted and after the sugar is “purged” it is cut down 

leaving the centrifuge ready for another charge of massecuite. 

 Gradation & Packing-The final product in the form of sugar crystal is dropped through 

pan section and this sugar is graded and picked in 50 kg bags. The grade of the sugar 

depends on the size of the crystal viz. Small (S), Medium (M) and Large (L). 

 

 



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune 

 Page 7 of 28 
    7 of 28 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 

 
 
 

Figure 1: Flowchart of sugar manufacturing process 
 

 

  

Cane Supply 

Milling 

Sulphitation 

Clarification 

Evaporation 

Pan boiling 

Crystallizer 

Centrifugals 

Sugar 

Packing 

Boiler 

Lime & Sulphur House 

Rotary vacuum filter 

 

Bagasse 

Press mud 

Juice 

Steam 



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune 

 Page 8 of 28 
    8 of 28 

DISTILLERY UNIT 

SMSKL has decided to adopt Zero Liquid Discharge (ZLD) for the proposed 55 KLPD distillery 

unit. The characteristics of manufacturing process are given below and a schematic is shown in 

Fig. 2. 

Manufacturing Process 

The production process mainly involves fermentation and distillation process 

Fermentation 

Molasses is the chief raw material used for production of alcohol. Molasses contains around 

50% total sugars, of which 30 to 33% are cane sugar and the rest are reducing sugar. During the 

fermentation, yeast strains of the species Saccharomyces cerevisieae, a living microorganism 

belonging to class fungi converts sugars such as sucrose or glucose present in the molasses in to 

alcohol. The continuous fermentation process involves addition of fresh nutrients medium 

either continuously or intermittent withdrawal of portion of nutrient for recovery of 

fermentation products. In continuous process, fermenter is in constant usage with little shut 

down and after initial inoculation of yeast culture, further inoculation is not necessary. Hence, 

continuous fermenation process will be adopted in the proposed unit.  

Distillation 

After fermentation, the next stage in the manufacturing process is to separate alcohol from 

fermented wash and to concentrate it to 95%. This is called Rectified Spirit (RS). For 

thispurpose, method of distillation is employed.  After separation of alcohol, the remaining part 

is the effluent of the process i.e. spentwash and spent lees. 

Re-distillation to manufacture  Extra Neutral Alcohol (ENA) 

ENA is prepared by re-distillation of the rectified spirit (RS) for the removal of impurities like 

higher alcohols, aldehydes and methyl alcohol. This is done by, remixing rectified spirit with soft 

water and distilling it in the ENA column. 

Anhydrous Alcohol (AA) 

Anhydrous alcohol is an important product required by industry. As per IS specification it is 

nearly 100% pure or water free alcohol. Alcohol as manufactured by Indian distilleries is 

rectified spirit, which is 94.68% alcohol. It is not possible to remove remaining water from 

rectified spirit by straight distillation as ethyl alcohol forms a constant boiling mixture with 

water at this concentration and is known as azeotrope. Therefore, special process for removal of 

water is required for manufacture of anhydrous alcohol. 

The various processes used for dehydration of alcohol are as follows-Azeotropic Distillation, 

Molecular Sieves and Pervaporation / Vapour permeation system 

 



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune 

 Page 9 of 28 
    9 of 28 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2: Schematic of RS/ENA/AA manufacturing process 
 

3.1  Technical Features proposed expansion activity 

The equipment in milling house, boiling house and centrifugal house and sugar house will be 

modified to make it suitable to increase crushing rate to around 6000 TCD installed capacity. All 

modification will be done by considering the maximum efficiency.  

 

 

 

4.0  Environmental Aspects: Air Pollution 

The sugar industry uses its byproduct bagasse as a fuel. Bagasse is a source of renewable energy 

and helps to reduce SOx emissions when used for generation of steam and power instead of 

coal. Bagasse is easily and readily available in adequate quantity. 

Estimated quantity of ash likely to be generated from the project (At 6000 TCD) is as follows.   

Distillation 

 Analyzer column 
 PR Column 
 RE Column 
 Exhaust column 
 Reboiler  

 

 

 

Fermentation 

Yeast propagate with molasses in 

sterilize separate vessel 

Molasses Storage (MS) tank 

Molasses weighed and diluted 

Spentwash/ Spentlees 

 

Yeast sludge to 

bio-compost 

CO2  

Scrubber  

RS/ENA/AA & Fusel 

oil 



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune 

 Page 10 of 28 
    10 of 28 

 

4.1  Water Pollution  

Table 5: Estimation of wastewater sources, quantity and characteristics 

# Source of waste water Quantity of waste water Characteristics of waste water 

1 Effluent from sugar 

industry 

~600 m3/day  pH: 4 – 5.5 

 BOD- 1500 to 3,000 mg/L, 

 COD - 2,500 - 6000 mg/L 

2 Spray Pond overflow 720 m3/day  BOD – 15-30 mg/L 

 COD – 30 -60 mg/L 

 TDS – 2200 -2300 mg/L 

3 Sanitary wastewater 43 m3/day  pH: 7.6 mg/L 

 BOD: 250 mg/L 

 COD: 300 mg/L 

4 Spent wash 440 m3/day  Color – Dark brown 

 pH – 4.0 – 4.3 

 COD – 1,10,000 – 1,30,000 mg/L 

 BOD – 55,000 – 65,000 mg/L 

 Total Solids – 1,30,000 – 1,60,000 

mg/L 

5 Condensate 352 m3/day  pH: 6.7 

 BOD: 275 mg/L 

 COD: 800 mg/L 

 

 

Sugar cane crushing season 6,000 TCD 

Bagasse required to generate 2400MT steam per day (generally 

observed bagasse to steam ratio 1:2.2)  

1091 TPD 

Total Ash generated @2%  21.82 TPD 

In case of fuel bagasse, fly ash generation is usually 70% of total ash 
generated. Venturi wet scrubber is installed to control fly ash, which 
will be entrapped and collected as slurry. 

Bottom ash          6.546 TPD 

Fly ash generation                15.274 TPD 

Fly ash controlled by wet scrubber @95 % 14.51 TPD 

Fly Ash emission 0.763 TPD (8.83g/s) 

Sulphur Dioxide (SO2): (Only bagasse used as fuel)  

Bagasse required to generate 2400MT steam per day  1091TPD 

Sulphur dioxide emissions (Sulfur content in bagasse 0.02%) 0.4364 TPD (5.05g/s) 

Apart from this, trifling fugitive dust emission due to opening and leaks in duct /manholes and 
also from ash handling operation at unloading and transfer point are minor pollution sources. 



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune 

 Page 11 of 28 
    11 of 28 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3: Schematics of Effluent Treatment Plant 

Sr. No. Name of tank Dimension ( L x W x H) in meter 
1. Switch yard E.T.P. 10 x 5.8 x 2  
2. Oil & Grease chamber 13.0 x 2.0 x 1.2 
3. Equalization Tank 8.0 x 15.0 x 1.5 
4. Balancing Tank 11.0 x 15.0 x 1.4 
5. Neutralization tank 2.0 x 2.0 x 1.4 
6. Primary  Clarifier 6.0 x 6.0 x 2.5 
7. Aeration Tank 11.0 x 8.0 x 3.5 
8. Secondary Clarifier  8.0 x 2.5 
9. Holding Tank 7.0 x 4.0 x 1.2 

10. Multi Media Filter --------- 
11. Storage Tank 15.0 x 12.0 x 2.5 
12. Sludge Drying Beds 4.0 x 3.0 x 1.2 
13. Air Blower Capacity 800 cum/Hrs 
14.  Oil Skimmer 
15.  Sludge recirculation 
16.  Waste/ excess sludge to sludge beds 

 

 

  

          3                    4 

5 

6 

7 8 

 

 

9 

12 11 

 

 

 

 

 

 

 

10 

1 

                           2 

13 

Effluent from 

sugar factory  



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune 

 Page 12 of 28 
    12 of 28 

4.2  Solid waste generation and management 

SUGAR UNIT  

The proposed industrial activity could generate solid waste in the form of ETP sludge and boiler 

ash. The quantity and disposal technique is given briefly in the following Table 6 

Table 6: Solid waste generation and disposal 

# Waste Quantity 
(per season) 

Treatment Disposal Remark 

1. Sugar ETP Sludge 35 MT Disposal into 
land/soil 

Sold to the member 
farmers/or used on 
own plot 

Organic 

2. Ash 
(Considering 180 
days of season) 

 
3,927 MT 

Disposal into 
land/soil 

Used as manure/soil 
enriching material 

Inorganic 

3. PMC 43,200 Composting Soil conditioner  Organic 

4. Oil & Grease 4-5 KL Remove by oil 
skimmer 

Use for boiler - 

 

DISTILLERY UNIT 

The proposed industrial activity will generate solid waste in the form of fermentation sludge 

which is biodegradable and boiler ash. The quantity and disposal technique is given briefly in 

the following Table 7. 

Table 7: Solid waste generation and disposal 

# Waste Quantity 
(MT/Annum) 

Treatment Disposal Remark 

1. Yeast Sludge 50 Composting Used as manure/soil 
enriching material 

Organic 

2. Boiler Ash 
(off season of 
sugar) 

157 --- Sold to the brick 
manufacturing unit 

Inorganic 

3. Distillery CPU 
Sludge 

20 Composting Used as manure/soil 
enriching material 

Organic 

4. Spent oil from 
DG set 

0.1-0.2 KL - Spent oil will be 
burnt in boiler 

- 

Hazardous Waste 

The only hazardous waste likely to be generated will be scrap oil from DG set, automobiles, 

gears etc. Since the DG set will run only in case of failure of regular power supply. Thus, the 

quantity of used or scrap oil will be low and has been assumed to be very minor. This will be 

stored in leak proof drums in storage yard. This will be disposed off periodically by burning in 

boiler furnace along with fuel. 



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune 

 Page 13 of 28 
    13 of 28 

5.0  BASELINE ENVIRONMENTAL CONDITIONS 

The baseline study and primary data collection was carried out during winter i.e. October 2017 

to January 2018. 

Table 8: Summary of Environmental features of study area 

# Facet In brief 

1. General characteristics Mostly hot and dry 

2. Rainfall An average annual rainfall of 400-600 mm 

Most of the rains received from June to September months,  

July being the month with highest rainfall 

3. Temperature Average maximum temperature in summer is around 31.5°C 

and average minimum temperature in winter is around 

17.7°C. 

4. Humidity Minimum 17% and maximum 74% 

5. Wind The predominance wind is blowing from W and NW in 

summer months, SW and W in monsoon whereas in winter 

months from N 

6. Land use Crop land 83.62 %, scrub land 6.76 %, barren rocky land 

2.11%, Dense forest 2.0%, open  forest 1.18% and others 

7. Air Quality Complies NAAQ standards of Nov., 2009 at all monitored 

locations 

8. Noise Quality Complies the standards of CPCB 

9. Ground water Quality As per Central Ground Water Board report 2014,  

10. Soil Quality Black cotton soil 

 

5.1  Land use  

Table 9: Land use/ Land cover statistics for the study area of ten km radius 

Sr No. Class Name Area (Ha) Area (%) 

1 Crop land 26270.97 83.62 

2 Scrub land 2123.26 6.76 

3 Barren rocky land 661.65 2.11 

4 Dense forest 628.32 2.00 

5 Open forest 369.7 1.18 

6 Industrial area 3.83 0.01 

7 Lake/ ponds 37.09 0.12 

8 River/stream 1031.97 3.28 

9 Settlement 288.73 0.92 



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 
M/s. Shreenath Mhaskoba Sakhar Karkhana, Patethan, Pune 

 Page 14 of 28 
    14 of 28 

6.0  IMPACT ASSESSMENT 

The proposed expansion is within the existing sugar mill premises. The machinery required for 

the proposed expansion will be accommodated within existing industrial shed. Therefore, the 

construction activities will be minor and in the form of godown/s, ETP upgradation etc. Thus, 

construction activity will cause minor negative impact on the overall environment. 

6.1  Air Dispersion Modeling 

Table 10: Dispersion Model Input Data 

 

Parameters Unit Stack Attached to Boiler 

Stack height m 65 

Stack diameter at exit/top m 3 

Stack exit gas velocity m/s 8 

Stack gas temperature at exit Deg. C 140 

Fuel (Bagasse) requirement TPH 45.45 

Ash content of bagasse % 2 

Emission rate of SPM* g/s 8.83 

Emission rate of SO2# g/s 5.05 

Emission rate of SO2## g/s 6.32 

 

* After fly ash removal efficiency of pollution control equipment (wet-scrubber) 95%   

# Sulphur, considered 0.02% in bagasse  

## SO2 emissions from burning of biogas and bagasse during off-season   



 

 
Executive Summary 

 

Executive Summary: Expansion of Sugar Mill from 2,500 to 6,000 TCD and Distillery from 30 to 55 KLPD 